NO. |ICEBEAR Part NO. FACOTRY Part No. Chinese Name Description Qry
| 5 3 4
\ qé
¢ 4
é\\\ ’
- 8 / —
1 |PMZ50-M5-A-001 [M3-50QT-001001 | —AMS IS |Pcv Recycing Inlet pipe 1
2 |PMZ50-M5-A-002 [M3-50QT-001002 RN Pcv Recycing Gases Valve Assy 1
3 |PMZ50-M5-A-003 |M3-50QT-001003 VA A ik # [Rubber cusion of muffler 2
4 |PMZ50-M5-A-004 |M3-50QT-001004 H A Clip of muffler 2
7N L A T AR
5 |PMZ50-M5-A-005 |GB/T5789-M10x30 [M10X 30 Hex flange step bolt M10x30 2
6 |PMZ50-M5-A-006 |M3-50QT-001005 VH 5 A Muffler 1
7 [PMZ50-M5-A-007 [M3-500QT-001006 ﬁ{/\%l\ SadEds  |Pev Recycing filter 1
8 [PMZ50-M5-A-008 |M3-50QT-001007 K4 Clip 2
9 |PMZ50-M5-A-009 |M3-50QT-001008 |tk TIRIFEH  |Pcv Recycing cussion 1
N2 26 [Hex flange step bolt M10x30 M6
10 |PMZ50-M5-A-010 |GB/T5789-M6x16 X 16 x16 2
11 [PMZ50-M5-A-011 |M3-50QT-001009 HEE Pipe 1
e 55 T2 BR BEM6 X
12 |PMZ50-M5-A-012 32 Cap Nut, M6x32 2
13 |PMZ50-M5-A-013 |GB93 6 2R @ 6 Spring Washer, @6 2
14 [PMZ50-M5-A-014 |M3-50QT-001010 VH 7 A b R Mufller Cusion 1
7N R 22 T R AEMS
15 [PMZ50-M5-A-015 |GB/T5789-M8x20 X 20 Hex flange step bolt M8x20 3




10 11

1 [PMZ50-M5-B-001 |M3-50QT-002001 Frame 1

2 |PMZ50-M5-B-002 [M3-50QT-002002  |&h /1 f 248 Engine Mount 1

3 |PMz50-M5-B-003 [M3-500QT-002003 BN Rubber Cussion of Hanger 1
F2EHIMI0X 1. 25 |Engine Mount Bolt, M10x1.25x

4 |PMZ50-M5-B-004 |GB/T5789-M10x1.255 X 200 200 1

5 |PMZ50-M5-B-005 [GB6187-M10 H B REML0 Flange Lock Nut, M10 3
7N L A TH S AR

6 |PMZ50-M5-B-006 |GB/T5789-M10x70 [M10X 110 Hex flange step bolt M10x110 1

7 |PMZ50-M5-B-007 |GB6187-M8 H BUE RIS Lock Nut M8 2

8 |PMZ50-M5-B-008 [M3-50QT-002004 |4 s & R.Foot rest Assy 1

9 |PMZ50-M5-B-009 [M3-50QT-002005 |/ iS4 & L.Foot rest Assy 1
7N RV A TH B AR M8

10 |PMZ50-M5-B-010 |GB/T5789-M8x40 [ x40 Hex flange step bolt M8x40 1
7N R A TR

11 |PMZ50-M5-B-011 |GB/T5789-M12x60 [M12X60 Hex flange step bolt M12X60 2

12 |PMZ50-M5-B-012 |M3-50QT-002006  [{]57 %2 Side Stand Assy 1

13 |PMZ50-M5-B-013 |M3-50QT-002007  [{i] s e & Spring, Side Stand 1
I 5 SR AZFEM8X

14 |PMZ50-M5-B-014 |M3-50QT-002008  [10X20 Step Bolt 1

15 |PMZ50-M5-B-015 |M3-50QT-002009 |28 5% kiR Rubber plug of frame 2
7N A E 22 TH AR MS

16 |PMZ50-M5-B-016 [GB/T5789-M8x50 X 50 Hex flange step bolt M8x50 1




¥ sonsn

13 12 11 10 7 8
1 |PMZ50-M5-C-001 [M3-50QT-003001 [#H4H& 7Tk R.Hand Switch Assy 1
FiEFE Gl
2 |PMZ50-M5-C-002 [M3-50QT-003002 [ R.Throttle grip 1
3 |PMZ50-M5-C-003 [M3-50QT-003003  [J5 4 Handle Comp 1
4 |PMZ50-M5-C-004 |M3-50QT-003004  |4i)a et R . Rear Mirror 1
5 |PMZ50-M5-C-005 |M3-50QT-003005 |72 )5t aidlrt L. Rear Mirror 1
6 [PMZ50-M5-C-006 |M3-50QT-003006 [AiETFE L.Grip 1
7 |PMZ50-M5-C-007 [M3-50QT-003007  [/4H& 7% L.Hand Switch Assy 1
8 |PMZ50-M5-C-008 [M3-50QT-003008 |/ [#3" L.Brake Lever 1
9 [PMZ50-M5-C-009 |M3-50QT-003009 |J7[Ajit ik Handle bar block 2
R4Sk N M2 4 [Hexagon socket head cap bolt
10 |PMZ50-M5-C-010 |GB70.1 M8x25 M8 X 25 M8x25 4
11 |PMZ50-M5-C-011 |M3-50QT-003010  |J7 Mtk R#  |Rubber plate of Block 4
12 |PMZ50-M5-C-012 |GB96 8 o 8 Cussion @8 2
13 |PMZ50-M5-C-013 [GB6177 M8 RIS Nut M8 2
TSRS
1350mm, 4THE
14 |PMZ50-M5-C-014 |M3-50QT-003011  [95mm) Throttle cable 1




1 |PMZ50-M5-D-001 |M3-50QT-004001 |4 Fuel Tank Assy 1
2 |PMZ50-M5-D-002 |GB96 6 P 6 Cussion @6 2
3 |PMZ50-M5-D-003 |M3-50QT-004002 |4 ) i Pl Rubber O ring on Fuel Tank 2
PN 2 TR AEM6
4 |PMZ50-M5-D-004 [GB/T5789-M6x25 X 25 Hex flange step bolt M6x25 2
5 [PMZ50-M5-D-005 |M3-50QT-004003  |hi4H s5 /& Fuel tank cap outter cover 1
6 |PMZ50-M5-D-006 [M3-50QT-004004 |z A= Fuel tank cap inner cover 1
7 |PMZ50-M5-D-007 |M3-50QT-004005 VH A i Fuel tank cap 1
8 |PMZz50-M5-D-008 |GB6177-M6 N 2LTHNERIMG [Hex flange step Nut m6 1
AR FBES Ongt |Rubber cussion under fuel
9 |PMZ50-M5-D-009 |M3-50QT-004006 £) tank 2
10 |PMZ50-M5-D-010 |M3-50QT-004007 |4 51 i Pl Rubber O ring on Fuel Tank 1
PN 2 TR AEM6
11 |PMZ50-M5-D-011 [GB/T5789-M6x60 X 60 Hex flange step bolt M6x60 1
12 |PMZ50-M5-D-012 |M3-50QT-004008  [{% /& 2835 =} Oil Seal Gasket for Sensor 1
13 |[PMZ50-M5-D-013 |GB6177-M6 INAVE ST MR BEMG |Hex flange step Nut m6 4
14 |PMZ50-M5-D-014 |M3-50QT-004009  [iAuhf&iE#s 201+ |Fuel Level Sensor Comp. 1
HBURSUR Fr o
15 [PMZ50-M5-D-015 4.2 6
PN 22 TR AEM6
16 [PMZ50-M5-D-016 |GB/T5789-M6x12 X 12 Hex flange step bolt M6x12 2
B | 4 4
//
| ‘
) BRWBN B WL 66 7
1 |PMZ50-M5-E-001 [M3-50QT-005001  [fHIJEE xS R Front Shock Absorber 1
2 |PMZ50-M5-E-002 |M3-50QT-005002 |/ HiE 2% L. Front Shock Absorber 1
3 |PMZ50-M5-E-003 [M3-50QT-005003 | FIBéR Upper Bridge Assy 1
[ FE Sk /S A1 I8 F: |Hexagon socket head cap bolt
4 |PMZ50-M5-E-004 |GB70.1 M8x25 M8x25 M8x25 2
5 |[PMZ50-M5-E-005 |M3-50QT-005004 L[ T8 AR Lock Plate 1




PN L 22 TR A MG

Hexagon socket head cap bolt

6 |PMZ50-M5-E-006 [GB/T5789-M6x12 | X 12 M6x12 2
RSN ca
7 |PMZ50-M5-E-007 |GB/T69-2000 M6X12 Hex flange step bolt M6x12 2
8 |PMZ50-M5-E-008 |M3-50QT-005005  [&4ii Lock sets 1
9 [PMZ50-M5-E-009 |M3-50QT-005006  |Hi#eH47etk Front Fender 1
TN e Sk i AR
10 |PMZ50-M5-E-010 |GB818 M6x12 MEX12 (P %%) Hex flange step bolt M6x12 6
11 [PMZ50-M5-E-011 |M3-50QT-005007 IR Lower Bridge Assy 1
12 |PMZ50-M5-E-012  |M3-50QT-005008 |k % Rubber Cussion 1
M91603/27X
13 |PMZ50-M5-E-013  |#M#i91603/27X (£) [ (£) Steel Ball Bowl Assy91603/27X 1
191603 /26X
14 |PMZ50-M5-E-014  |#M#i91603/26X (£) [ (£) Steel Ball Bowl Assy91603/26X 1
H P 26.5XD 36
15 |PMZ50-M5-E-015 |M3-50QT-005009 X 2 Washer $26.5x$36x2 1
16 |PMZ50-M5-E-016 |M3-50QT-005010 |4 S8 L0026 Lock Nut M6 1
17 |PMZ50-M5-E-017 |M3-50QT-005011 |/~ B8 L4 (M24 1
B4 3k N /S A 844 |Hexagon socket head cap bolt
18 |PMZ50-M5-E-018 |GB70.1 M8x25 M8x25 M8x25 4
19 |PMZ50-M5-E-019 |M3-50QT-005012  [giAlzk/ B AEZkJ:  |Front Brake cable 2
7N RV 24 T S AR M6
20 |PMZ50-M5-E-020 |GB/T5789-M6x12 | X 12 Flange Bolt, M6x12 2
h
®
P
6
1 [PMZ50-M5-F-001 |M3-50QT-006001  |%liM12X 245 Bolt, MI12X245 1
RIFCHE2. 75— Rim, Front Wheel 2.75-12(Alu,
2 |PMZ50-M5-F-002 [M3-50QT-006002 |12/ (BERI4E%E) disc break) 1
3 |PMZ50-M5-F-003 |M3-50QT-006003  |Fi#¢ff 120/70-12 |Tyre, Front Wheel 120/70-12 1
4 |PMZ50-M5-F-004 |M3-50QT-006004 [ 1W Tubeless Valve 1
5 |PMZ50-M5-F-005 [M3-50QT-006005 |/ 1M Cap, Tubeless Valve 1
6 |PMZ50-M5-F-006 |M3-50QT-006006 |z Speedometer Clutch 1
WEP 12X @ 20X
8 |PMZ50-M5-F-007 |M3-50QT-006007 |30 Collar, 12x@20x30 1
9 |PMZ50-M5-F-008 |[GB/T6187.1-M12 H B REM12 Flange Lock Nut, M12 1




e (@ 12X¢@ 18

10 |PMZ50-M5-F-009 |M3-50QT-006008 [X73.5) Bush (¢ 12X ¢ 18X73.5) 1
TRVE BR 76031
(@ 12X ¢ 37X
11 |[PMZ50-M5-F-010 [M3-50QT-006009  |12) Bearing 6031 (@ 12X@ 37X12)| 2
12 [PMZ50-M5-F-011  [M3-50QT-006010  [iHid e 23-¢ 37-7 |0il seal , @ 23-@ 37-7 1
—
D
JEE ¥ v 2HLA Brake Plate Assy, Front Brake
1 |PMZ50-M5-G-001 [M3-50QT-007001  |double double 1
2 |PMZ50-M5-G-002 [M3-50QT-007002  |§iAl F% double |double 1
7N RV A TH S AR M8
3 |PMZ50-M5-G-003 [GB/T5789-M8x30  [Xx30 Bolt, M8x30 2
HIT 1] 50 2% Jel i Front Hydraulic Brake System
4 |PMZ50-M5-G-004 |M3-50QT-007003 |double double 1
5 [PMZ50-M5-G-005 |M3-50QT-007004 |43 ) Copper Washer 4
6 |PMZ50-M5-G-006 [M3-50QT-007005 i & fRIgHe Connect Bolt, Hose, Front Brake | 2
7 |PMZ50-M5-G-007 [M3-50QT-007006 WEE (820mm) |Hydraulic Hose, Front Brake 1
Aiil B e 220X  |Brake Disc. Assy, Front Wheel,¢
8 |PMZ50-M5-G-008 |M3-50QT-007007  [3. 5mm 220x3.5mm 1
9 [PMZ50-M5-G-009 |M3-50QT-007008  |[miA#) F% Front Hydraulic Cylinder Comp 1
10 |PMZ50-M5-G-010 |M3-50QT-007009 || zhFh Lever, Right Handle 1
11 |PMZ50-M5-G-011 |M3-50QT-007010  |fEAIJF 54k Wire Cable, Brake Switch 1
12 |PMZ50-M5-G-012 |M3-50QT-007011  |HiAEAI % Switch, Front Brake 1
13 [PMZ50-M5-G-013 [GB/T2672-M8x25 | N/ AR KNS X 25 |Inner Hex Bolt, M8x25 3




1

PMZ50-M5-H-001

M3-50QT-008001

ERm2. 715-12 (8
)

Rim, Rear Wheel 2.75-12

PMZ50-M5-H-002

M3-50QT-008002

JEEH6120/70-12

Tyre, Rear Wheel 120/70-12

2 1
3 |PMZ50-M5-H-003 [M3-50QT-008003 [/ W% Tubeless Valve 1
4 |PMZ50-M5-H-004 |M3-50QT-008004 ST Cap, Tubeless Valve 1
5 |PMZ50-M5-H-005 |GB/T6187.1-M16 H 82 BEM16 Flange Lock Nut, M16 1

12 13

1 |PMZ50-M5-1-001  [M3-50QT-003008  |J5filaFiZift  |Holder Assy, Rear Brake Lever 1
Ja fl s R AT
(1700mm55mm) | B
2 |PMZ50-M5-1-002  |M3-50QT-009002 GRS Cable, Rear Brake 1
3 |PMZ50-M5-1-003  |M3-50QT-009003 S ) B Rocker Arm, Rear Brake 1




|75 A1 925 24 T BB A
4 |PMZ50-M5-1-004 |GB/T5789-M6x35 |M6%35 Flange Bolt, M6x35 1
5 |PMZ50-M5-1-005 |M3-50QT-009004 | |54 il 1
6 |PMZ50-M5-1-006  [M3-50QT-009005 |4 % B2 1 Brake Shoes Set, Rear Brake 1
7 |PMZ50-M5-1-007  |M3-50QT-009006  [j54IZEHF5<4HF |Switch, Rear Brake 1
8 [PMZ50-M5-1-008  |M3-50QT-009007 |/ #!hF 4% & 2 ) [Holder Assy, Rear Brake Lever 1
9 |PMZ50-M5-1-009  [M3-50QT-009008 |/ & F-#i Rear Brake Lever 1
i 1) 2T A (2]
10 |PMZ50-M5-1-010 M3-50QT-009009 £TM5 X 25 Bolt, Rear Brake Lever M5X25 1
aYiikiE: 3b:
11 |PMZ50-M5-1-011  |GB/T6184-M5 GB/T6184-M5 Hex Lock Nut, M5 1
Ja#Z AR 2 & |Fixing Plate, Rear Brake
12 |PMZ50-M5-1-012  [M3-50QT-009010 [k Lever 1
7N V22 TH E M6
13 |PMZ50-M5-1-013  |GB/T5787-M6x20 [ X 20 Flange Bolt, M6X20 1
1 2 5 -+ 3
\ 7
v
N U P | e e S 70 _ & | 2 1
2 |PMZ50-M5-J-002 [M3-50QT-010002  [430mm, 4T7#£53mm) |Seat Cable 1
3 |PMZ50-M5-J-003 |M3-50QT-010003 |43 Seat Lock set 1
N AL THNEREM6 [Hexagon socket head Bolt M6x
4 |PMZ50-M5-J-004 [GB/T5789-M6x12 | X 12 12 2
5 |PMZ50-M5-J-005 [M3-50QT-010004  [JE#4i£& Seat Lock's Box 1
6 |[PMZ50-M5-J-006 [M3-50QT-010005 | /& #8431 Py ik [l Seat Lock’s Rubber 0 Ring 1
7 |PMZ50-M5-J-007 [M3-50QT-010006 [EiliftEe 6 Collar ¢6 1
N AL THNEREMG [Hexagon socket head Bolt M6x
8 |PMZ50-M5-J-008 |GB/T5789-M6x25 | X25 25 1
9 |PMZ50-M5-J-009 J& 5 ST4. 2 Clip ST4.2 1




PMZ50-M5-K-001

M3-50QT-011001

FE S 1
(£) (8832)

Decorating Panel of Battery
Box(R )(BLACK)

Decorating Panel of Battery
Box(R) (WHITE)

Decorating Panel of Battery
Box(R )(NEON GREEN)

Decorating Panel of Battery
Box(R )(RED)

PMZ50-M5-K-002

M3-50QT-011002

HbE R ()
(8831)

Cover of Battery Box(R)

PMZ50-M5-K-003

M3-50QT-011003

(IR0

Front Fender

PMZ50-M5-K-004

M3-50QT-011004

Hb &R ()
(8831)

Cover of Battery Box(L)

PMZ50-M5-K-005

M3-50QT-011005

HLih 2R U i
(J&) (8832)

Decorating Panel of Battery
Box(L )(BLACK)

Decorating Panel of Battery
Box(L) (WHITE)

Decorating Panel of Battery
Box(L )(NEON GREEN)

Decorating Panel of Battery
Box(L )(RED)

PMZ50-M5-K-006

GB/T5789-M6x16

VEZEIEFEM6 X 16

Flange Bolt, M6x16

PMZ50-M5-K-007

GB/T845-ST4.2x12

H WA ST4. 2 X
12

Screw ST4.2x12




oo

A 5 AT 2%

Right side cover front connect

1 |PMZ50-M5-L-001 |M3-50QT-012001 (8809) plate
& ()
2 |PMZ50-M5-L-002 [M3-50QT-012002 (8802) Side Cover( R )(BLACK)
Side Cover(R) (WHITE)
Side Cover( R )(NEON GREEN)
Side Cover( R )(RED)
Hh & b A %R 2% |Right connect plate on Battery
3 |PMZ50-M5-L-003 |M3-50QT-012003 (8830) box(BLACK)

Right connect plate on Battery
box (WHITE)

Right connect plate on Battery
box(NEON GREEN)

Right connect plate on Battery

box(RED)
JERA R D Seat Lock's cover (R
4 |PMZ50-M5-L-004 |M3-50QT-012004 (8806) )(BLACK)
(WHITE)
Seat Lock's cover ( R )(NEON
GREEN)
Seat Lock's cover ( R )(RED)
FHINE &R |Right side cover bottom connect
5 |PMZ50-M5-L-005 [|M3-50QT-012005 (8829) plate
) 5 A e 1 5% Right Decorating plate of Right
6 |PMZ50-M5-L-006 |M3-50QT-012006 (8803) side
FEMTE NiERE%  |Left side cover bottom connect
7 |PMZ50-M5-L-007 |M3-50QT-012007 (8829) plate
A ) 5 & A
8 |PMZ50-M5-L-008 [M3-50QT-012008 (8811) Decorating Panel of Right cover
FEMZERTERES%  |Left side cover front connect
9 |PMZ50-M5-L-009 |M3-50QT-012009 (8809) plate
s A
10 |PMZ50-M5-L-010 |M3-50QT-012010 (8802) Side Cover( L )(BLACK)

Side Cover(L) (WHITE)




Side Cover( L )(NEON GREEN)

DSide Cover( L )(RED)

A 5 AR
11 |PMZ50-M5-L-011 |M3-50QT-012011 (8811) Decorating Panel of Left cover 1
Hivth & b A2 %9245 |Left connect plate on Battery
12 [PMZ50-M5-L-012  |M3-50QT-012012 (8830) box(BLACK) 1
Left connect plate on Battery box
(WHITE)
Left connect plate on Battery
box(NEON GREEN)
Left connect plate on Battery
box(RED)
IEY S Left Decorating plate of Right
13 [PMZ50-M5-L-013 |M3-50QT-012013 (8803) side 1
A R ()
14 [PMZ50-M5-L-014 |M3-50QT-012014 (8806) Seat Lock's cover ( 1)(BLACK) 1
(WHITE)
Seat Lock's cover (1 )(NEON
GREEN)
Seat Lock's cover (| )(RED)
15 [PMZ50-M5-L-015 J& 4. 2mm Clamp, 4.2mm 9
H BUIZETST4. 8 X
16 [PMZ50-M5-L-016 |GB/T845-ST4.8x16 |16 Screw, Tapping ST4.8x16 2
H BUIZETST4. 2 X
17 [PMZ50-M5-L-017 |GB/T845-ST4.2x12 (12 Screw, Tapping ST4.2x12 44
. . —
el 9 7
1 |PMZ50-M5-M-001 [M3-50QT-013001 41 (8804) Right Taillight cover(BLACK) 1
Right Taillight cover (WHITE)
Right Taillight cover(NEON
GREEN)
Right Taillight cover(RED)
2 |PMZ50-M5-M-002 |M3-50QT-013002 =39) Taillight Assy 1
3 [PMZ50-M5-M-003 |M3-50QT-013003 BT R Rubber mate of Tailight 2




4 |PMZ50-M5-M-004 |GB96 6 o 6 collar @6 2
5 |PMZ50-M5-M-005 [GB6177 M6 7N 9 24 T ERIMG [Flange M6 2
6 |PMZ50-M5-M-006 [M3-50QT-013004 | = (8805) Taillight Cover(BLACK) 1
Taillight Cover (WHITE)
Taillight Cover(NEON GREEN)
Taillight Cover(RED)
7 |PMZ50-M5-M-007 [M3-50QT-013005 |/ )22 (8804) Left Taillight cover(BLACK) 4
Left Taillight cover (WHITE)
GREEN)
Left Taillight cover(RED)
8 |PMZ50-M5-M-008 |M3-50QT-013006 L B ECAR Bottom Plate of Battery box 1
9 |PMZ50-M5-M-009 S Fr4. 2mm Clamp, 4.2mm 10
H BRETST4. 8 X
10 |PMZ50-M5-M-010 |GB/T845-ST4.8x16 |16 Screw, Tapping ST4.8x16 6
11 |PMZ50-M5-M-011 |M3-50QT-013007  [Ff i EARA Block A of Battery Box 1
12 |PMZ50-M5-M-012 |M3-50QT-013008 FHLJRL S BB Block B of Battery Box 1
7N RV 24 T AR M6
13 |PMZ50-M5-M-013 |GB/T5789-M6x12  [X 12 Flange Bolt M6x12 2
H BRETST4. 2 X
14 |PMZ50-M5-M-014 |GB/T845-ST4.2x12 |12 Screw, Tapping ST4.2x12 2
| 8 9 10
\ Q
4 1 3
1 |PMZ50-M5-N-001 [M3-50QT-014001 F%mﬁ (8817) Rear Fender 1
2 |PMZ50-M5-N-002 [M3-50QT-014002  |J& Bt S 42 Rear Mudguard Fender holder 1
JE e T B
3 |PMZ50-M5-N-003 [M3-50QT-014003 (8818) Rear Fender bottom cover 1
VAV RZ=ATL VAT
4 |PMZ50-M5-N-004 |GB/T5789-M8x16 | X 16 Flange Bolt, M8x16 4
H BZETST4. 8 X
5 |PMZ50-M5-N-005 |GB/T845-ST4.8x12 |12 Screw, Tapping ST4.2x16 1
6 [PMZ50-M5-N-006 |M3-50QT-014004 |/5#4m] Rear Turning Light 2
7 |PMZ50-M5-N-007 [M3-50QT-014005 |/ W] Rear Registry Light 1
8 [PMZ50-M5-N-008 |M3-50QT-014006 |/&£4ie i i 3 Rubber Mate of Rear Fender 1
9 |PMZ50-M5-N-009 [M3-50QT-014007  |Jo [ i 2% Rear Reflector 1




10 |PMZ50-M5-N-010 |GB6177 M5 N 24 THE RS [Flange Nut M5 3
11 |PMZ50-M5-N-011 |M3-50QT-014008  |{] s b} 8% 57 28 Side Reflector holder 1
12 |PMZ50-M5-N-012 |M3-50QT-014009  |{il] s 5t 28 Side Reflector 2
75 V22 TH E M6
13 |PMZ50-M5-N-013 |GB/T5789-M6x16 [ X 16 Flange Bolt M6x16 2
14 |PMZ50-M5-N-014 |GB6177 M6 N 224 T ERRMG [Flange NUT M6x16 2
15 |PMZ50-M5-N-015 |M3-50QT-014010  [/5##47eR Rear Mudguard, Rear Wheel 1
Rear Mudguard Fender Left
16 |PMZ50-M5-N-016 |M3-50QT-014011 |S535 A 42 |holder 1
7N TS 2 THIE MG
17 |PMZ50-M5-N-017 |GB/T5789-M6x12 | X 12 Flange Bolt, M6x12 1
7 5 1 |
\
12 4 3 —
JH VKT AT XS ncalr vlvln NUdUL UTL
1 |PMZ50-M5-0-001 |M3-50QT-015001 (F) Holder (Right) 1
2 |PMZ50-M5-0-002 |M3-50QT-015002 |J5l/E 2% Rear Shock Absorber Assy 1
JE IR = 28 < 40 Rear Shock Absorber
3 |PMZ50-M5-0-003 [M3-50QT-015003 (/) Holder (Left) 1
4 |PMZ50-M5-0-004 [M3-50QT-015004 |5 JjififEk Engine Hanger 1
PMZ50-M5-0-005 |%##6203-2RS 7 6203-2RS Bearing 6203-2RS 2
PMZ50-M5-0-006  |M3-50QT-015005  |#IE@ 25%@ 1716 |Collar @ 25%@ 17*16 1
PMZ50-M5-0-007  |M3-50QT-015006 |4l E@ 25%@ 1727 |Collar @ 25%@ 17*16 1
LM EQ 8%@
PMZ50-M5-0-008 [M3-50QT-015007 19%19 Cushion Collar @ 8¢ 19%19 1
ISR L R
5 |PMZ50-M5-0-009 |GB/T5789-M10x55 |M10X55 Hex Flange Bolt M10x55 1
N L R
6 |PMZ50-M5-0-010 [GB/T5789-M10x45 |M10X 45 Hex Flange Bolt M10x45 1
75 A 22 T RN
7 |PMZ50-M5-0-011 |GB/T5789-M8x30 | X 30 Hex Flange Bolt M8x30 1




N 2 TR A

8 |PMZ50-M5-0-012 [GB/T5789-M10x110 |M10X 110 Hex Flange Bolt M10x110 1
7N FRVE 2L TH IR AR NS

9 |PMZ50-M5-0-013 [GB/T5789-M8x30 | X 30 Hex Flange Bolt M8x30 1
7N A A TH S S

10 |PMZ50-M5-0-014 |GB/T5789-M10x45 |M10X45 Hex Flange Bolt M10x45 4

11 |PMZ50-M5-0-015 |GB6187 M10x1.25 |H HilZERM10 Lock Nut M10 2
7N FHVE A T B A

12 |PMZ50-M5-0-016 |GB/T5789-M10x55 [M10X 55 Hex Flange Bolt M10x55 1

10 8 9 7

1 |PM£b0-Mb5-P-001 M3-50Q -016001 ° | FEH% Wire Harness 1

2 |PMZ50-M5-P-002 [M3-50QT-016002  |miu\ Horn 1

3 |PMZ50-M5-P-003 |M3-50QT-016003 [N 2 Winker Relay 1

4 |PMZ50-M5-P-004 [M3-50QT-016004  |f#f& & Fuse Box 1

5 |PMZ50-M5-P-005 |M3-50QT-016005 |fRE&22 (15A) Fuse 15A 2

6 |PMZ50-M5-P-006 [M3-50QT-016006 |l Strip Set 8

7 |PMZ50-M5-P-007  [M3-50QT-016007  [& HiithZH {1 12V5AH [Battery Assy 12V5AH 1

8 |[PMZz50-M5-P-008 |M3-50QT-016008  |IFH%Z: Cable, Positive Pole 1

9 |PMZ50-M5-P-009 [M3-50QT-016009  |EfARLH & Cable Assy 1

10 |PMZ50-M5-P-010 |M3-50QT-016010 B Cable, Grounding 1




11
A 1) T S 2R

12 13

1 [PMZ50-M5-Q-001 |M3-50QT-017001 (8807 R) F. Right Turing light Bracket 1
2 |PMZ50-M5-Q-002 [M3-50QT-017002 | K47 = Headlight Cover 1
3 [PMZ50-M5-Q-003 |M3-50QT-017003 [T %48 Headlight Bracket 1
4 |PMZ50-M5-Q-004 |GB6177 M6 7N fR2: 24 T EREM6 [Hex Flange Nut M6 3
5 |PMZ50-M5-Q-005 [GB96 6 Vo 6 Washer @ 6 3
6 [PMZ50-M5-Q-006 |M3-50QT-017004 |43 25 i 3 Speedometer Rubber Cushion 3
7 |PMZ50-M5-Q-007 |M3-50QT-017005 |1 Speedometer 1
8 [PMZ50-M5-Q-008 |M3-50QT-017006  |Hi AT &k Headlight Assy 1
9 |PMZ50-M5-Q-009 [M3-50QT-017007 | kAT iRk Headlight Rubber Cushion 2
AR ST S228  |Front Left Turning light
10 |PMZ50-M5-Q-010 [M3-50QT-017008 (8807 L) Bracket 1
7N 2L T R
11 |PMZ50-M5-Q-011 |GB/T5789-M6x30  [M6X30 Hex Flange Bolt M6X30 4
Headlight Bracket’ s Rubber
12 |PMZ50-M5-Q-012 |M3-50QT-017009 | kAT s 48 i Cushion 4
13 |PMZ50-M5-Q-013 |M3-50QT-017010  |Fi#&[A4T Front Turning Light 2




T/

1 |PMZ50-M5-R-001 |M3-50QT-018001 |fjii Catalyster 1
2 |PMZ50-M5-R-002 [M3-50QT-018002 |1k &% Fuel Shut-off Valve Tube 1
3 |PMZ50-M5-R-003 [M3-50QT-018003  |#il- /& Fuel Shut-off Valve 1
4 |PMZ50-M5-R-004 |M3-50QT-018004 |MifHiESE Fuel Tank Air Tube 1
5 |PMZ50-M5-R-005 [M3-50QT-018005  |Hdi 1 & &5 Catalyster Air Tube 1
6 |PMZ50-M5-R-006 [M3-50QT-018006 |Bi ik fE4 Catalyster Tube 1
7 |PMZ50-M5-R-007 [M3-50QT-018007  |ji4f il Catalyster oil tube 1
8 [PMZ50-M5-R-008 |M3-50QT-018008  [BAuhidjEss Fuel Filter 1
PMZ50-M5-R-009 [M3-50QT-018009  [#Riid #E2siE % [Fuel filter Tube 1
PMZ50-M5-R-010 [M3-50QT-018010  [JliJF% Feul Valve 1
PMZ50-M5-R-011 |M3-50QT-018011 MIEE Negative Pressure Tube 1
PMZ50-M5-R-012 [M3-50QT-018012  [{k i #s ik Carburetor Tube 1




1 |PMZ50-M5-S-001 [M3-50QT-019001 [/ &AL A Engine Assy 1

2 |PMZ50-M5-S-002 |M3-50QT-019002  |{LiHi#s Carburetor Assy 1

3 |PMZ50-M5-S-003 |M3-50QT-019003  [/Fah4kHids Starter Relay 1
Fa ks (L

4 |PMZ50-M5-S-004 |M3-50QT-019004 ) Rectifier ( AC-8) 1
7N R 22 T R AEM6

5 [PMZ50-M5-S-005 |GB/T5789-M6x16 X16 Bolt, M6x16 1

6 |PMZ50-M5-S-006 |M3-50QT-019005 CDI CDI 1
e AL R OBF

7 |PMZ50-M5-S-007 |M3-50QT-019006 ) Ignition Coil Assy 1
A SR ET

8 [PMZ50-M5-S-008 |GB/T818-M6x20 GB/T818-M6X20 |Screw, M6x20 1

—— @4
1 |PMZ50-M5-T-001 |YYPT00026001 Bt 4 T A Tools Assy 1

Té

1

2

[

[WY]

)

5 4
' ' 4

TIEAE (L7,
1 |PMZ50-M5-U-001 |M3-50QT-021001  |& iS4 . £fii) |Body, Air Cleaner 1
2 |PMZ50-M5-U-002 [M3-50QT-021002  [JEF S04 1
3 |PMZ50-M5-U-003 |M3-50QT-021003  |yE:s GRE4) Filter Core (Sponge) 1
4 |PMZ50-M5-U-004 [M3-50QT-021004 |=jEdes Cover, Air Cleaner 1
5 |PMZ50-M5-U-005 [M3-50QT-021005 | FKfili@ (32-40mm) |Fixing Ring @ (32-40mm) 1

H BRETST4. 8 X
6 [PMZ50-M5-U-006 |GB/T845-ST4.8x12 |12 Screw, Tapping ST4.8X12 6




